
PA
R

TS
 m

a
n

u
a

l

wheeled vacuum

WV160 - honda 160cc push

wv160s - honda 160cc self propelled

WV190 - B&S 190cc Push

WV190S - B&S 190cc Self Propelled

PN: 13888-00     
Rev 010111 

Companion to 13887-00
SN Range: B00001 to C09058

www.bearcatproducts.com



IDENTIFICATION NUMBER LOCATION
Your machine will have either a serial number or vehicle 
identification number (VIN). VINs are located on the left 
side of the trailer frame near the hitch. They are 17-digit 
numbers of the format: 5VJAA001XXWXXXXXX. Se-
rial numbers are located on the machine body. They are 
6-digit numbers.
Record your identification number in the space provided 
and on the warranty registration card. 

Before You Begin
DEAR ECHO BEAR CAT CUSTOMER
Thank you for purchasing a ECHO Bear Cat product.  The ECHO Bear Cat line is designed, tested, and manufactured 
to give years of dependable performance.  To keep your machine operating at peak efficiency, it is necessary to adjust 
it correctly and make regular inspections.  The following pages will assist you in the operation and maintenance of your 
machine.  Please read and understand this manual before operating your machine.
If you have any questions or comments about this manual, please call us toll-free at 1-800-247-7335.
If you have any questions or problems with your machine, please call or write your local authorized ECHO Bear Cat Dealer.
This document is based on information available at the time of its publication.  ECHO Bear Cat is continually making 
improvements and developing new equipment.  In doing so, we reserve the right to make changes or add improvements 
to our product without obligation for equipment previously sold.

PLEASE SEND US YOUR WARRANTY CARD
A warranty card is included in your owner's kit packaged with your machine.  Please take the time to fill in the informa-
tion requested on the card.  When you send your completed card to us, we will register your machine and start your 
coverage under our limited warranty.

How to contact ECHO Bear Cat

address Phone e-mail hours

237 NW 12th Street
P.O. Box 849

West Fargo, ND 58078

800.247.7335
701.282.5520

Fax: 701.282.9522

sales@bearcatproducts.com
service@bearcatproducts.com

Monday - Friday, 
8 am to 5 pm
Central Time

SERIAL NUMBER or vin

© 2012, Crary industries, all rights reserved. produced and printed in the u.s.a.

ORDERING PARTS
Only genuine ECHO Bear Cat replacement parts should 
be used to repair the machine.  Replacement parts man-
ufactured by others could present safety hazards, even 
though they may fit on this machine.  Replacement parts 
are available from your ECHO Bear Cat dealer.
Provide the following when ordering parts:
The SERIAL NUMBER OR VIN of your machine.
The PART NUMBER of the part.
The PART DESCRIPTION.
The QUANTITY needed.

FOR MACHINE SERVICE OR PARTS:
For service assistance, contact your nearest authorized 
ECHO Bear Cat dealer or the factory.  For parts, contact 
your authorized dealer. The parts manual for your machine 
is available at http://bearcatproducts.com/main/support/in-
dex_html. Your dealer will need to know the serial number 
of your machine to provide the most efficient service.  See 
below for information on how to identify and record the se-
rial number for your machine.

FOR ENGINE SERVICE OR PARTS:
For engine service or parts, contact your nearest autho-
rized engine dealer.  ECHO Bear Cat does not handle any 
parts, repairs or warranties for engines.



Page 1

TABLE OF CONTENTS
DESCRIPTION PAGE

WV160 & WV190 DRIVE.................................................................................................................................................2
PUSH VAC

WV160 & WV190 ENGINE & FAN...................................................................................................................................4
PUSH VAC

WV160 & WV190 HANDLEBAR.....................................................................................................................................6
PUSH VAC

WV160S & WV190S DRIVE............................................................................................................................................8
SELF-PROPELLED

WV160S & WV190S ENGINE & FAN............................................................................................................................10
SELF-PROPELLED

WV160S & WV190S HANDLEBAR...............................................................................................................................12
SELF-PROPELLED

DEBRIS BAG.................................................................................................................................................................14

DECALS.........................................................................................................................................................................15

CASTER WHEEL KIT....................................................................................................................................................16

VACUUM HOSE KIT......................................................................................................................................................17

HOUSING INTAKE WEAR KIT......................................................................................................................................18

LINER KIT......................................................................................................................................................................19



Page 2

WV160 & WV190 DRIVE PUSH VAC 1/11

1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16
17

18

19 20

21

7

8



Page 3

1/11 Push Vac wv160 & WV190 drive

ITEM PART  
NUMBER DESCRIPTION WV160       

QTY
WV190      

QTY
1 12172 DECAL, OPERATING INSTRUCTIONS ISO 1 1
2 13890-00 DECAL, DANGER 1 1

3
31246-00 DECAL, 160CC PUSH BEARVAC INFORMATION 1
14018-00 DECAL, 6HP PUSH BEARVAC INFORMATION 1

4 14181-00 DECAL, 97 DB 1 1
5 15030 WASHER, 1/4 FLAT ZP 2 2
6 15097 WASHER, 1/2 SAE FLAT ZP 2 2
7 15238 BOLT, 1/4 X 3/4 CRG GR5 ZP 6 6
8 15355 NUT, 1/4 NE NYLOCK ZP 6 6
9 15356 NUT, 5/16 NE NYLOCK ZP 4 4
10 15359 BOLT, 5/16 X 5/8 CRG GR5 ZP 4 4
11 15854-00 BOLT, 5/16-18 X 1/2 GR5 HH SER/FLN 4 4
12 16155 DECAL, SERIAL NUMBER 1 1
13 17257 SPRING, LC-072J065 COMPRESSION 1 1
14 17913 DECAL, ECHO BEARCAT 2 2
15 31337-00 WHEEL ASSEMBLY, BEARVAC PUSH 4 4
16 31890-00 DECAL, ATLANTIC BRIDGE LTD INFO 1

17
36679-00 DECAL, MODEL WV160 1
36050-00 DECAL, MODEL WV190 1

18 73623-12 WELDMENT, BEARVAC HEIGHT ADJUST 1 1
19 75532-12 WELDMENT, AXLE PIVOT 1 1
20 76684-12 WELDMENT, AXLE BEARVAC PUSH 1 1
21 76685-35 SUPPORT, BEARVAC FRAME 1 1



Page 4

WV160 & WV190 ENGINE & FAN PUSH VAC 1/11

1

2

3

4

5

6

7

8

9
10

13

14

15

17

18

19

20

21

22

23

24

16

25

26

27

28

12

9

10

10

10
11

5

14

14



Page 5

1/11 Push Vac wv160 & wv190 engine & fan

ITEM PART  
NUMBER DESCRIPTION WV160            

QTY
WV190       

QTY

1

ENGINE, 5.5 HP HONDA GCV (for service see engine 
owner”s manual or your nearest authorized 
honda engine dealer)

1

ENGINE, 190CC B&S INTEK/IC VERTICAL (for service 
see engine owner”s manual or your nearest au-
thorized briggs & stratton engine dealer)

1

2 13816-00 HOUSING, FAN W/INTAKE 1 1

3 13850-00 CAP, ROUND VINYL (4 X 1) 1 1

4 13890-00 DECAL, DANGER 2 2
5 15040 WASHER, 5/16 FENDER ZP 12 12
6 15131 SCREW, 5/16-18 X 5/8 SQ HD SET 4 4

7
15154 BOLT, 5/16 X 2-1/2 HEX HD GR5 ZP 1
15403 BOLT, 5/16-18 X 1-3/4 HCS GR5 ZP 3

8 15209 WASHER, #8 SAE FLAT 1
9 15219 BOLT, 5/16 X 1 HHCS GR5 ZP 4 4
10 15250 WASHER, 5/16 FLAT ZP 11 11
11 15255 NUT, #8 X 32 NYLOCK 1
12 15282 BOLT, 5/16 X 1-1/2 HEX HD GR5 ZP 2
13 15300 BOLT, 5/16 X 5/8 HEX HD GR5 ZP 10 10
14 15356 NUT, 5/16 NE NYLOCK ZP 7 7
15 15397 NUT, 10/24 NYLOCK TYPE NM, ZP 1
16 15416 WASHER, 5/16 SAE FLAT ZP 3 3
17 15423 SCREW, MCH 10-24 X 1/2 PAN HD, PH ZP 1
18 15434 KEY, 3/16 SQUARE X 1-1/4 LONG PLAIN 1 1
19 15550 SCREW, #8 X 32 X 3/4 PAN PHP ZP 1
20 15665-00 WASHER, 3/8 GR8 USS ZP 1 1
21 15697-00 BOLT, 3/8 X 1 HHCS GR5 NF ZP 1 1
22 16196 CLAMP, 4 IN. HOSE 1 1
23 31342-00 SWITCH, HONDA ENGINE KILL 1
24 31390-00 DECAL, COLLECT IT 1 1
25 73612-00 WELDMENT, BEARVAC ROTOR 1 1
26 73645-00 ASSEMBLY, EXHAUST DOOR 1 1
27 76685-35 SUPPORT, BEARVAC FRAME 1 1
28 76696-12 PLATE, HONDA BRACKET HOLDER 1



Page 6

WV160 & WV190 HANDLEBAR PUSH VAC 1/11

1

2

3
4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

10

12
9

12

12

14

13



Page 7

1/11 Push Vac wv160 & wv190 handlebar

ITEM PART  NUMBER DESCRIPTION QTY
1 0040-0137-00 STRAP, 4-1/2 BLACK TIE 6
2 13851-00 CLIP, HAIRPIN ZP 1
3 13857-00 PAD, FOAM HANDLEBAR 1
4 13870-12 HANDLEBAR, BEARVAC UPPER 1
5 13874-00 CONTROL, THROTTLE 1
6 13877-00 CONTROL, HEIGHT ADJUSTMENT 1
7 15030 WASHER, 1/4 FLAT ZP 1
8 15093 BOLT, 1/4 X 2 HEX HD GR5 ZP 1
9 15250 WASHER, 5/16 FLAT ZP 6
10 15350 BOLT, 5/16 X 1-3/4 CRG GR5 ZP 6
11 15355 NUT, 1/4 NE NYLOCK ZP 1
12 15356 NUT, 5/16 NE NYLOCK ZP 12
13 15403 BOLT, 5/16-18 X 1-3/4 HCS GR5 ZP 6
14 15416 WASHER, 5/16 SAE FLAT ZP 6
15 16238 DECAL, THROTTLE 1
16 17007 PLASTIC CAP 7/8 2
17 73613-12 BRACKET, BEARVAC CABLE MOUNT 1
18 73614-35 BRACKET, BAG HANGER 2
19 73622-12 HANDLEBAR, LOWER BEARVAC 1
20 76685-35 SUPPORT, BEARVAC FRAME 1



Page 8

WV160S & WV190S DRIVE SELF-PROPELLED 1/11

6
1

2

3

4

5

7

8
9

10

11

12

13

14

19

20

21

23

24

25

26 27

28

30

31

1516 17

18

22

29

32

13

2

6
13

14

21
7



Page 9

1/11 Self-Propelled wv160s & WV190s drive

ITEM PART  NUMBER DESCRIPTION QTY
1 12174 DECAL,  SHIELD DANGER 1
2 12574 BEARING,  1/2  FLANGE 3
3 13853-00 SPROCKET,  35  B10 1
4 13854-00 PULLEY,  4  O.D.  X  12  MM  BORE 1
5 13871-00 CHAIN,  #35  X  62  PITCH  W/ CONN.  LINK 1
6 15030 WASHER,  1/4  FLAT 4
7 15097 WASHER,  1/2  SAE  FLAT 6
8 15176 SCREW,  11/32  X  7/8  HWH  AB  THREAD 4
9 15180 SCREW,  1/4  X  5/8  SQ  HD  SET 2
10 15238 BOLT,  1/4  X  3/4  CRG 4
11 15266 PIN,  1/8  X  7/8  SPRING 1
12 15348 BOLT,  1/4  X  5/8  CRG 6
13 15355 NUT,  1/4  NYLOCK 4
14 15356 NUT,  5/16  NYLOCK 10
15 15359 BOLT,  5/16  X  5/8  CRG 4
16 15397 NUT,  #10  X  24  NYLOCK 4
17 15594 SCREW,  #10  X  24  X  1-1/2  PAN  PHP  ZP 4
18 15598 KEY,  4  MM  SP  X  20  MM 1
19 15602 WASHER,  #6  SAE  FLAT 4
20 15680-00 SCREW, #8-32 X 3/16 KNR CUP PT 3
21 15854-00 BOLT, 5/16-18 X 1/2 GR5 HH SER/FLN 4
22 17257 SPRING,  COMPRESS  LC-072J-6 1
23 31337-00 WHEEL ASSEMBLY, BEARVAC PUSH 2
24 73621-12 WELDMENT,  TRANSMISSION  MOUNT 1
25 73623-12 WELDMENT,  BEARVAC  HEIGHT  ADJ. 1
26 73629-00 TRANSMISSION,  3  SPEED  BEARVAC 1
27 73634-12 WELDMENT,  SP  LONG  AXLE 1
28 73641-35 SUPPORT,  BEARVAC  FRAME 1
29 73642-12 GUARD,  BEARVAC  BELT 1
30 75532-12 WELDMENT, AXLE PIVOT 1
31 76691-00 WHEEL, BEARVAC SP LEFT 1
32 76692-00 WHEEL, BEARVAC SP RIGHT 1



Page 10

WV160S & WV190S  
ENGINE & FAN SELF-PROPELLED 1/11

2

3

4

6

7

11

13

14

19
20

23

24

1215

1

5

18

7

28

31

32

33

3435

36

27

16

14

14

13

8

29

37

30

25

26

22

38

39

40

17

10

9

9
14

17

17

21

41

14



Page 11

1/11 Self-Propelled wv160s & WV190s 
engine & fan

IT
EM

PA
R

T 
 

NU


m
B

ER
DE

S
C

R
IP

TI
O

N
WV

1
60

S 
      

Q
TY

WV
1

90
S 

    
Q

TY
1

12
17

2
D

E
C

A
L,

  P
R

O
TE

C
TI

O
N

1
1

2

E
N

G
IN

E
,  

5.
5 

 H
P 

 H
O

N
D

A 
 

G
C

V
 (for




 service








 see



 

en


g
ine


 owner







’s
 man




u
a

l 
or


 y

o
u

r
 nearest








 

a
u

-
thorized








 honda





 

en


g
ine


 

d
e

a
le

r

1

E
N

G
IN

E
, 1

90
C

C
 B

&
S

 IN
TE

K
/

IC
 V

E
R

TI
C

A
L 

(for



 service








 

see



 en


g

ine


 owner






’s

 man



-

u
a

l 
or


 y

o
u

r
 nearest








 

a
u

thorized








 b
&

S
 en


g

ine


 
d

e
a

le
r

1

3
73

71
4-

00
A

S
S

Y,
 F

A
N

  H
O

U
S

IN
G

  W
/

IN
TA

K
E

 (inc



lu

des



 item




 7
)

1
1

4
13

85
0-

00
C

A
P,

  R
O

U
N

D
  V

IN
YL

 
 (4

 X
 1

)
1

1

5
13

85
5-

00
P

ULL


E
Y,

  2
.8

5 
 O

.D
.  

X
  7

/8
  I

N
  

B
ORE




1
1

6
13

88
4-

00
B

E
LT

,  
S

P 
 B

E
A

R
VA

C
  (

3L
32

)
1

1
7

13
89

0-
00

D
E

C
A

L,
  D

A
N

G
E

R
3

3

8
14

18
1-

00
D

E
C

A
L,

  9
7 

 D
B

1
14

18
2-

00
D

E
C

A
L,

 9
8 

D
B

1
9

15
04

0
W

A
S

H
E

R
,  

5/
16

  F
E

N
D

E
R

12
12

10
15

10
3

B
O

LT
,  

5/
16

  X
  3

  H
E

X
  H

D
  

G
R

5 
 Z

P
3

15
56

0
B

O
LT

, 5
/1

6 
X

 2
-3

/4
 H

C
P

S
 G

R
5

2

11
15

13
1

S
C

R
E

W
,  

5/
16

-1
8 

 X
  5

/8
  S

Q
 

H
D

 S
E

T
4

4

12
15

20
9

W
A

S
H

E
R

, #
8 

S
A

E
 F

LA
T

1
13

15
21

9
B

O
LT

,  
5/

16
  X

  1
  H

E
X

  H
D

4
4

14
15

25
0

W
A

S
H

E
R

,  
5/

16
  F

LA
T

11
11

15
15

25
5

N
U

T,
 #

8 
X

 3
2 

N
YL

O
C

K
1

16
15

30
0

B
O

LT
,  

5/
16

  X
  5

/8
  H

E
X

  H
D

10
10

17
15

35
6

N
U

T,
  5

/1
6 

 N
YL

O
C

K
18

18
18

15
37

6
S

C
R

E
W

,  
5/

16
  X

  3
/8

  S
E

T
2

2

19
15

39
7

N
U

T,
 1

0/
24

 N
YL

O
C

K
 T

Y
P

E
 

N
M

 Z
P 

1

20
15

41
6

W
A

S
H

E
R

,  
5/

16
  S

A
E

  F
LA

T
3

3
21

15
41

7
B

O
LT

, 5
/1

6 
X

 4
 H

H
C

S
 G

R
5 

ZP
1

22
15

42
3

S
C

R
E

W
, M

C
H

 1
0-

24
 X

 1
/2

 
PA

N
 H

D
 P

H
 Z

P 
1

23
15

55
0

S
C

R
E

W
, #

8 
X

 3
2 

X
 3

/4
 P

A
N

 
P

H
P 

ZP
1

24
15

66
5-

00
W

A
S

H
E

R
,  

3/
8 

 G
R

8 
 U

S
S

  Z
P

1
1

25
15

69
8-

00
B

O
LT

,  
3/

8 
 N

C
  X

  2
-1

/4
  

H
H

C
S

  N
F 

 G
R

8 
 Z

P
1

1

26
16

15
5

D
E

C
A

L,
  S

E
R

IA
L 

 N
U

M
B

E
R

1
1

27
16

19
6

C
LA

M
P,

  4
  I

N
  H

O
S

E
1

1

28
16

69
2

K
E

Y,
  3

/1
6 

 X
  5

/3
2 

 4
  M

M
  

W
D

R
FF

  J
U

M
P

2
2

29
17

91
3

D
E

C
A

L,
 E

C
H

O
 B

E
A

R
C

AT
 6

.8
2 

X
 1

.9
0 

2
2

30
23

66
8

S
PA

C
E

R
,  

.8
8 

 X
  1

.2
5

1
1

31
31

24
7-

00
D

E
C

A
L,

  5
.5

  H
P 

 S
P 

 B
E

A
R

-
VA

C
  I

N
FO

R
M

AT
IO

N
1

14
02

0-
00

D
E

C
A

L,
 6

 H
P 

S
P 

B
E

A
R

VA
C

 
IN

FO
R

M
AT

IO
N

1

32
31

34
2-

00
S

W
IT

C
H

, H
O

N
D

A 
E

N
G

IN
E

 
K

ILL
 

1

33
31

39
0-

00
D

E
C

A
L,

 C
O

LL
E

C
T 

IT
1

1

34
31

89
0-

00
D

E
C

A
L,

 A
TL

A
N

TI
C

 B
R

ID
G

E
 

LT
D

 IN
FO

1

35
36

68
0-

00
D

E
C

A
L,

 M
O

D
E

L 
W

V
16

0S
1

18
94

0-
00

D
E

C
A

L,
 M

O
D

E
L 

W
V

19
0S

1
36

70
22

K
E

Y,
  3

/1
6 

 X
  1

-1
/4

  S
Q

U
A

R
E

1
1

37
73

61
2-

00
W

E
LD

M
E

N
T,

  B
E

A
R

VA
C

  R
O

-
TO

R
1

1

38
73

62
6-

12
W

E
LD

M
E

N
T,

  B
E

A
R

VA
C

  E
N

-
G

IN
E

  S
U

P
P

O
R

T
1

1

39
73

64
1-

35
S

U
P

P
O

R
T,

  B
E

A
R

VA
C

  
FRA


M

E
1

1

40
73

64
5-

00
A

S
S

E
M

B
LY

,  
E

X
H

A
U

S
T 

 
DOOR





1

1

41
76

69
6-

12
P

LA
TE

, H
O

N
D

A 
B

R
A

C
K

E
T 

HOLDER






 

1



Page 12

WV160S & WV190S HANDLEBAR SELF-PROPELLED 1/11

17

18

19

20

21

1

2

3

4
5

6

7

8

9

10

11

12

13

15

16

22

2324

10

14

25

15

13

12

16

11

15



Page 13

1/11 Self-Propelled wv160s & WV190s handlebar

ITEM PART  NUMBER DESCRIPTION
1 0040-0137-00 STRAP,  NYLON  TIE
2 12849 DECAL,  3  SPEED
3 13851-00 CLIP, HAIRPIN ZP
4 13857-00 PAD,  FOAM  HANDLEBAR
5 13870-12 HANDLEBAR,  BEARVAC  UPPER
6 13874-00 CONTROL,  THROTTLE
7 13875-00 CONTROL,  TRANS.  SHIFT
8 13876-00 CONTROL,  CLUTCH  ENGAGEMENT
9 13877-00 CONTROL,  HEIGHT  ADJUSTMENT
10 15030 WASHER,  1/4  FLAT
11 15093 BOLT,  1/4  X  2  HEX  HD
12 15250 WASHER,  5/16  FLAT
13 15350 BOLT,  5/16  X  1-3/4  CRG  GR5  ZP
14 15355 NUT,  1/4  NYLOCK
15 15356 NUT,  5/16  NYLOCK
16 15403 BOLT,  5/16  X  1-3/4  HEX  HD
17 15416 WASHER,  5/16  SAE  FLAT
18 16238 DECAL,  THROTTLE  CONTROL
19 17007 CAP,  PLASTIC  7/8  IN
20 73613-12 BRACKET,  BEARVAC  CABLE  MOUNT
21 73614-35 BRACKET,  BAG  HANGER
22 73615-12 BRACKET,  CLUTCH  CABLE
23 73622-12 HANDLEBAR,  BEARVAC  LOWER
24 73641-35 SUPPORT,  BEARVAC  FRAME
25 73649-12 BAIL,  BEARVAC  CLUTCH  CONTROL



Page 14

DEBRIS BAG ALL MODELS 1/11

ITEM PART NUMBER DESCRIPTION qty
1 13817-00 HANDLE, BAG WITH DEFLECTOR 1
2 31339-00 BAG, BEAR VAC 1

1

2



Page 15

ITEM PART NUMBER DESCRIPTION
1 17913 DECAL, ECHO BEARCAT
2 13896-00 DECAL, ECHO BEARCAT

3

36679-00 DECAL, MODEL WV160

36680-00 DECAL, MODEL WV160S

36050-00 DECAL, MODEL WV190

18940-00 DECAL, MODEL WV190S

1/11 ALL MODELS DECALS

1

1

2

3



Page 16

CASTER WHEEL KIT OPTIONAL 1/11

CASTER WHEEL KIT, 73607-00
ITEM PART NUMBER DESCRIPTION QTY

1 13872-00 WHEEL, 4 X 2 CASTER 2
2 15006 BOLT, 3/8 X 1 GR5 HEX CAPSCREW ZP 8
3 15031 WASHER, 3/8” FLAT ZP 16
4 15368 HAIRPIN CLIP ZP #203 2
5 15388 NUT, 3/8” NYL INSERT, NE, ZP 8
6 73671-35 WELDMENT, CASTER WHEEL MOUNT 2

1

2

3

3

4

5

6



Page 17

VACUUM HOSE KIT, 73606-00
ITEM PART NUMBER DESCRIPTION QTY

1 12627 STRAP, 6” TARP 2
2 16194 HOSE, PVC 4” ID X 10’ LG 1
3 16196 CLAMP, 4” HOSE 1
4 16258 GRIP - 1” I.D. X 4.63” 1
5 73673-12 PLATE, BEAR VAC HOSE KIT SEAL 1
6 73887-12 WELDMENT, 4” HOSE NOZZLE 1
7 73884-12 WELDMENT, HOSE HOLDER/PLUG 1
8 73890-12 STRIP, HOSE HANGER 2
9 73698-00 FOAM, PLATE SEAL 1
10 15541 U-BOLT, 1/4” X 1.0” X 1.75” ZP 2
11 15030 WASHER, 1/4” FLAT ZP 4
12 15355 LOCKNUT, 1/4” - 20 NYLON TYPE NE ZP 4
13 74141-12 BRACKET, HOSE HOLDER 1

1/11 OPTIONAL VACUUM HOSE KIT

1

5

7

8

11

12

13

9

9

4

6

2

3

10

EXISTING 5/16 X 
5/8 BOLT

EXISTING 5/16 
WASHER

FOR USE WITH
NOZZLE WEAR PLATE

APPLY FOAM AROUND 
PERIMETER OF SEAL PLATE

EXISTING HOSE CLAMP
TO BE RE-USED

RETAIN PLASTIC CAP 
FOR FUTURE USE

EXISTING 5/16 X 5/8 BOLT

EXISTING 5/16 WASHER



Page 18

HOUSING INTAKE WEAR PLATE KIT, 73640-00
ITEM PART NUMBER DESCRIPTION QTY

1 15695-00 SCREW, 1/4 X 3/4” HWH TAPPING ZP 4
2 73675-12 GUARD, NOZZLE WEAR 1

HOUSING INTAKE WEAR KIT OPTIONAL 1/11

1

2



Page 19

1/11 OPTIONAL LINER KIT

WHEELED VACUUM LINER KIT, PN 76466-00
PART NO. DESCRIPTION QTY

15239 BOLT, 1/4 X 1’ CRG 4

15355 NUT, 1/4 NYLOCK 4

76464-12 LINER, VAC HOUSING 1



ECHO BEAR CAT
www.bearcatproducts.com

237 NW 12th Street, West Fargo, ND 58078-0849
Phone: 701.282.5520 • Toll Free: 800.247.7335 • Fax: 701.282.9522
E-mail: service@bearcatproducts.com • sales@bearcatproducts.com


	TABLE OF CONTENTS
	WV160 & WV190 DRIVE
	PUSH VAC

	WV160 & WV190 ENGINE & FAN
	PUSH VAC

	WV160 & WV190 HANDLEBAR
	PUSH VAC

	WV160S & WV190S DRIVE
	SELF-PROPELLED

	WV160S & WV190S ENGINE & FAN
	SELF-PROPELLED

	WV160S & WV190S HANDLEBAR
	SELF-PROPELLED

	DEBRIS BAG
	DECALS
	CASTER WHEEL KIT
	VACUUM HOSE KIT
	HOUSING INTAKE WEAR KIT
	LINER KIT

